
GB1-0400-02
GB1-0100-02

M4X18 ISO14581-TX

V3 Gearbox Exploded Views

PART # DESCRIPTION QTY

GB1-0400-02 LOWER WITH MOTOR 1
GB1-0100-02 75% CYLINDER ASSEMBLY 1

M4X18 ISO14581TX SCREW 2 SCALE:3:2 SHEET 1 OF 8 A3

ASSEMBLY NAME:

2024/01/11
DATE:

75% CYLINDER GB1

ASSEMBLY #:
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GB1-0100-01
GB1-0102

GB1-0200-03

SPR-1XXX

GB1-0108
GB1-0300-00

PART # DESCRIPTION QTY

GB1-0102 CYLINDER 75% 1
GB1-0100-01 CYLINDER HEAD 1
GB1-0200-03 PISTON 1

GB1-0108 CYLINDER BASE 1
GB1-0300-00 SPRING GUIDE 1

SPR-1XXX XXX NEWTON SPRING 1 SCALE:2:3 SHEET 2 OF 8 A3

ASSEMBLY NAME:

2024/01/11
DATE:

75% CYLINDER

ASSEMBLY #:

GB1-0100-02
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M4X12 ISO4762

M10-1X8 ISO4029

M4X12 ISO4762

M10-1 ISO4035

GB1-0403

DCM-101928
GB1-0410

GB1-0400-01

PART # DESCRIPTION QTY

GB1-0400-01 LOWER WITHOUT MOTOR 1
DCM-101928 MOTOR 1

GB1-0403 MOTOR CAGE 1
GB1-0410 MOTOR SPRING 1

M4X12 ISO4762 HEX-SOCKET SCREW 2
M10-1 ISO4035 THIN NUT 1

M10-1X8 ISO4029 SET SCREW 1 SCALE:1:1 SHEET 3 OF 8 A3

ASSEMBLY NAME:

2024/01/11
DATE:

LOWER WITH MOTOR

ASSEMBLY #:

GB1-0400-02
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ORG 5X2
GB1-0208

ORG 22X2 FKM
GB1-0205

GB1-0200-02

PART # DESCRIPTION QTY

GB1-0200-02 PISTON WITH HEAD 1
GB1-0208 FEEDING ORING 1
GB1-0205 PISTON RING 1
ORG 22X2 ORING 1
ORG 5x2 ORING 1 SCALE:2:1 SHEET 4 OF 8 A3

ASSEMBLY NAME:

2024/01/11
DATE:

COMPLETE PISTON

ASSEMBLY #:

GB1-0200-03
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M3X5X0.1

GB1-0402

GB1-0500-02
GB1-0500-03

M3X5X0.5

GB1-0500-01

M4X12 ISO4762 GB1-0600-04

M3X5 ISO4762

GB1-0401

GB1-0404
GB1-0408

F6233ZZ

F6233ZZ

M3X5X0.1

GEARBOX SHIMMING MAY VARY.

PART # DESCRIPTION QTY

GB1-0401 LOWER RIGHT 1
GB1-0402 LOWER LEFT 1

GB1-0600-04 ECU WITH COVER 1
GB1-0500-01 BEVEL GEAR 1
GB1-0500-02 SPUR GEAR 1
GB1-0500-03 SECTOR GEAR 1

GB1-0404 ANTI-REVERSAL 1
GB1-0408 ANTI-REVERSAL SPRING 1

BRG 4X10X10 F F6233ZZ BEARING 6
M3X5 ISO4762 SCREW 3
M4X12 ISO4762 HEX-SOCKET SCREW 2

M3X5X0.5 THICK SHIM 1
M3X5X0.1 THIN SHIM 6

GEAR LEFT SIDE RIGHT SIDE
BEVEL 0.1+0.5 0.1
SPUR 0.1+0.1 /

SECTOR 0.1 0.1

SCALE:1:1 SHEET 5 OF 8 A3

ASSEMBLY NAME:

2024/01/11
DATE:

LOWER WITHOUT MOTOR

ASSEMBLY #:

GB1-0400-01
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GB1-0210
GB1-0206

GB1-0200-01

GB1-0204
M3X16 ISO4762ORG 12X3

PART # DESCRIPTION QTY

GB1-0200-01 PISTON WITH RACK 1
GB1-0204 PISTON HEAD 1
GB1-0206 DELAYER SPRING 1
GB1-0210 DELAYER 1

M3X16 ISO4762 SCREW 1
ORG 12X3 ORING 1 SCALE:3:2 SHEET 6 OF 8 A3

ASSEMBLY NAME:

2024/01/11
DATE:

PISTON WITH HEAD

ASSEMBLY #:

GB1-0200-02
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GB1-0301
F7-15M

GB1-0302

M4X30 ISO4762

PART # DESCRIPTION QTY

GB1-0301 SPRING GUIDE BASE 1
GB1-0302 SPRING GUIDE ROD 1

F7-15M THRUST BEARING 1
M4X30 ISO4762 SCREW 1 SCALE:2:1 SHEET 7 OF 8 A3

ASSEMBLY NAME:

2024/01/11
DATE:

SPRING GUIDE

ASSEMBLY #:

GB1-0300-00
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ORG 25x1
GB1-0104 GB1-0107

GB1-0111

ORG 8x1.8 FKM

GB1-0105

GB1-0106

PART # DESCRIPTION QTY

GB1-0104 CYLINDER HEAD 1
GB1-0105 CYLINDER HEAD DAMPER 1
GB1-0106 NOZZLE BASE 1
GB1-0111 NOZZLE HEAD 1
ORG 25X1 O-RING 1

ORG 8X1.8 FKM O-RING 1
GB1-0107 NOZZLE SPRING 1 SCALE:2:1 SHEET 8 OF 8 A3

ASSEMBLY NAME:

2024/01/11
DATE:

CYLINDER HEAD
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